


Edger King KB51Y IPL
ENGINE ASSY

ASSEMBLY QJ PART NO. QJ CODE NAME QTY/ASSY

Engine Top-Level Ass'y 1 GB/T5783 801270806666 Bolt, M8X66 2

Engine Top-Level Ass'y 2 KB21Y.07-05 454009960950 Cover, Engine Pulley 1

Engine Top-Level Ass'y 3 KB21Y.07-06 454000280302 Spacer, Sleeve 2

Engine Top-Level Ass'y 4 GB/T5783 801271802066 Bolt, M8*1-20 1

Engine Top-Level Ass'y 5 GB/T93 807000008002 Springwasher 8 1

Engine Top-Level Ass'y 6 KB21Y.D7-02 454000160902 Flatwasher 1

Engine Top-Level Ass'y 7 KB21Y.07-01 454009960800 Pulley, Half "V" 2

Engine Top-Level Ass'y 8 KB51Y.01.01 468010010100 Engine Sub-level Assembly wl Labels 1

Engine Top-Level Ass'y 8.1 For Reference Only For Reference Only Engine Sub-Levcl Assembly 1

Engine Top-Lcvel Ass'y 8.2 KB21Y-B.09-04 454009951900 Oil Hang Tag - Fuel Tank 1

Engine Top-Level Ass'y 8.3 KB21Y-B.09-17 454009952900 Oil Hang Tag - Oil Dipstick 1
K

I
¶ 0

8- :L \, ,. .-·--"'"'"'4:;"Jb,~ 8" 2\8 _ _ I

i " ·F«_2?w,'.:,"i2i);'g'N4E2, --CB i
) )))j),))).-,)' ),,t ':(u)""))4:'""'"'"""""

! """""_"dy'.'":i'\----""""'"""";'?;l-":j,j':):.:):,":1:¶ , )('i"")y') e ",, ::1'4 \_J'

: (j))j:))"")!'" ..))13 1()" I'""""'
i "'"' Gy,L. ,. ,l'!:.).ej")7::i" ,.,,/ i
, . . . . . ~" . , , ., . , . _ , iI ,



Frame Ass'y

Frame Ass'y 1 KB51Y.08.01A 468010010200 Frame SO-Assembly 1

Frame Ass'y 1.1 For Reference Only For Reference Only Frame 1

Frame Ass'y 1.2 ZJ151FEH-B.00-05 17194K14F001 Label, Oil Fill 1

Frame Ass'y 1.3 ZJ168FJH.12-01 168039950000 Label, Rear Wheel Adjust 1'

Frame Ass'y 2 GB/T5789 801310806566 Bolt, M8X65 2

Frame Ass'y 3 GB/T5789 801310807066 Bolt, M8X70 2

Frame Ass'y 4 KB21Y.08-01 454009961250 Strap 1

Frame Ass'y 5 GB/T6187.1 804410800066 Nut, MB 4

&Sb" "" "
" " " " '" "=" "T O

_- . _ ...

, .. -m, €ij'_" "" "" "" " ,,/' '"",
"'" f r. " .r"""- ,· 'ED.. ~ .. ?

':' x;j'y,,, "" """ ·· ,.. , 'ea
i" '\, 1^ 3--":'"·. ssN,

,,i !"d""' i, ,% 1 3 '. . \\ ( "":::"N',. " -
W

. 'L

\\ \ { 1>\r r 'k?<ry., \ "~

,
...! '|(ij):!l;'[?¢.,,,,»~.~jj!j',' ,,"?"""i!".':!i|i!'!!ib;).:.:'3,..,,., ^"" :;J""""" "-,

cL) Yy .·" ' . "" '- <" \ i " "" » " " "' "" ""< ":'""'" 1
'

(

"S;:. =· " '

_

" ' -.,.,. "" ~ , : ', ..,, ~~

,
. . . '". W ~ 6 , " '- .7x "~w'A r I1 CJ '%&y« r 5-j> Aµ> - " I '7—:7" >'"->.... . """... ""'"'·..Y(

r , , .i ,'F;j ""%,%:. :·µ"""µ"- tz-;;. .. " ""';Z"" "" "" "'-. "'"'" "'EJ «;j' '"
~""" -- -.. ,., ,% ,,_ ,::.4!-: . .. -- """ ""' """"- -- ... .. ,,,= ., ~ !

--

"" "" " """ - ::S·-::_ _. __. - ..~. ~,,.., i;.;'t " :"!&"-":" :Z:.,... D"} : '(e;T{
: -'" -. ""' m. ' + ·- . g ., ,,c·<t ·:' " . — : - ar " "" %7e:' >-:Y . b 0^ 6

".. ~~. , .· , - , " , .< e" "" " " 1|1 " " " '" "" ""'b

G "~· . - "=. « ""

"" "

' "-- .- ... """""""- -.. " , <:)T""" " ,. - -"" ' . ,, . . ...( \\:." '" I -. . . , rj"

. ~ · ~

. - ==' " "" "' . " " " 4 µr"> . " " '<~

/7 ,'7 "" "" """ " '""""""""""" "'""" ""'"""""
jj - - - B't ,

j; ,_ _ y ,



REAR WHEEL ASSY

Fixed Rear Wheel Ass'y 1 GB/T6187.1 804411000066 Nut, MID 1

Fixed Rear Wheel Ass'y 2 KB21Y.04-05 454000160502 Flatwasher 1

Fixed Rear Wheel Ass'y 3 KB21Y.04-04 454000280202 Spacer, Sleeve 1

Fixed Rear Wheel Ass'y 4 KB31Y.02.01 454020011300 Tire & Rim 1

Fixed Rear Wheel Ass'y 5 KB21Y.04-03 454009880703 Bolt 1

r"

4 5

,, ',,

':,," I -)-'"

_
""



ADJ REAR WHEEL ASSY

Adj. Rear Wheel Ass'y 1 KB21Y.04-02 454000120102 Cotter Pin 1

Adj. Rear Wheel Ass'y 2 KB21Y.04-01 454000160402 Flatwasher 2

Adj. Rear Wheel Ass'y 3 KB31Y.02.01 454020011300 Tire & Rim 1

Adj. Rear Wheel Ass'y 4 KR21Y.03-02 454002250102 Rad, Wheel Support 1
.._. -Adj. Rear Wheel Ass'y 5 GB/T14 801050805066 Bolt, M8X50 1

Adj. Rear Wheel Ass'y 6 KB21Y.03-01 454002340002 Clvis 1

^dj. Rear Wheel Ass'y 7 GB/1'5789 8013108[)1666 Bolt, M8X16 2

Adj. Rear Wheel Ass'y 8 KB21Y.03-D3 454000370002 Bracket Curb flop Mnt 1

Adj. Rear Wheel Ass'y 9 GB/T6187.1 80441081)0066 Nut, MB 2

Adj. Rear Wheel Ass'y 10 KFJ21Y.07-D7 454000280402 Spacer, Sleevo 1
" +Adj. Rear Wheel Ass'y 11 KB21Y.02-02 454000160302 Flatwasher 1

Adj, Roar Wheel Ass'y 12 KB21Y.03.01 4540000114 80 Knob, Wing MB 1

Adj. Rear Wheel Ass'y 13 GB/T6182 804340800066 Nut, MB 1
+

, ~
4 '-"" "

,..:'1."···· ,:·- J,j/" ' ' ,,, "\ C
2 '"'i""i'j ("- O ...--'··--"'"'\ \L ·--...::::."'::

'>'\ " D (J".-"<' "M..,,,, QJJ "'""""'"""" " '

.......
" % \, C';" 3 (",2,,, . 'J\ "'

' \,)K "" " """ ""' 'J: '"" " "......... ·8

5
X

,, ...~.,...,..,,...,..,..,,r

_ ._..



FRONT WHEEL ASSY

Front Whoel Ass'y 1 GB/T6187.1 804421000066 Nut, M10X1.25 1

Front Wheel Ass'y 2 KB21Y.01-09 454000160206 Flatwasher 1

Front Wheel Ass'y 3 KB21Y-B.01.03 454000015701 Lever, Height Adjust Assembly. 1

Front Wheel Ass'y 3.1 KB21Y.01-08 454009980181 Knob, Rectangle 1

Front Wheel Ass'y 3.2 For Reference Only For Reference Only Lever, Height Adjust 1

Front Wheel Ass'y 4 KB21Y.01-04 454000160100 Plastic Washer 1

Front Wheel Ass'y 5 KB21Y-B.01-05 454009860180 Spacer, Height Adjust 1

Front Wheel Ass'y 6 GB/T5789 801310801666 Bolt, M8X16 1

Front Wheel Ass'y 7 KB21Y-B.01-03 454009961350 Plate, Height Adjust 1

Front Wheel Ass'y 8 GB/T6187.1 804410800066 Nut, MB 2

Front Wheel Ass'y 9 KB21Y.01.03 454000014901 Lateral Adj. Knob Assembly 1

Front Wheel Ass'y 9.1 For Reference Only For Reference Only Knob, Molded 1

Front Wheel Ass'y 9.2 KB21Y-B.01-10 454000060203 Spring 1

Front Wheel Ass'y 10 KB21Y-B.01-01 454002250702 Shaft, Curb Hopping 1

Front Wheel Ass'y 11 KB21Y.01-02 454000160000 Push Nut, Washer 1

Front Wheel Ass'y 12 KB31Y.02.01 454020011300 Tire & Rim 2

Front Wheel Ass'y 13 GB/T5783 801270811086 Bolt, M8X110 1

Front Whccl Ass'y 14 KB21Y.02-02 454000160302 Flatwasher 2

Front Wheel Ass'y 15 KB21Y.02-01 454000280002 Spacer, Sleeve 2

Front Wheel Ass'y 16 KB21Y.01.01 454000011101 Front Wheel Arm Assembly. 1
Front Wheel Ass'y 16.1 For Reference Only For Reference Only Front Wheel Arm 1

Front Wheel Ass'y 16.2 KB21Y.01.D1-02 454009880100 Insert, ST8X1.25 1

,
, S ) L

I · · ·-· , S J ·- _ , I'

,,.. I « "" ' I "i €O-,y t:b )
"'"""' '

-
"" '\ " \ ,,.. ,<..#3 '

/ ' "< ' \ , \ \
· . I J

'- '"a ! " " ;j lg.,·) "0" ') "' I |,1_ _ .,. , ,I"">:» 0 L ' © ' a. -J 3· : :n""- _' " " " "\T
,,i' .m. -· ., A C; . 2 - "_m \

Q) /P-=":"d" "_j '"jy"' iii") ': "'



QUILL ARM ASSY

Quill Arm Ass'y 1 KB51Y.05-03 468030080200 Lock Nut, MID 1

Quill Arm Ass'y 2 KB21Y.05-11 454000160802 Flatwasher 1

Quill Arm Ass'y 3 KB21Y.05-10 454000160702 Flatwasher 1

Quill Arm Ass'y 4 KB51Y.05.02 468000014800 Quill Support Assembly. 1

Quill Arm Ass'y 4.1 KB51Y.05.02.01 468030011200 Quill Support 1

Quill Arm Ass'y 4.2 GB/T5789 801310501266 Bolt, M5X12 5

Quill Arm Ass'y 4 3 KB21Y-B.05.06 454000014950 Blade Angle Control Bracket 1

Quill Arm Ass'y 4 4 KB21Y-B.09-07 454009952200 Label, Blade Angle 1

Quill Arm Ass'y 4.5 KB21Y.05-12 454009970080 Rubber Deflector 1

Quill Arm Ass'y 5 KB51Y.05-02 468030080100 Bolt 1

' " """ "' """ " " """'"" '7'"%, _ _" _ "" _ "" '
i 4. 1.-,. 1%S:.",

t
i ·1 . 2, ..r.-..

,

' " 7

i t?""" """"" ,> 1 ir i '
?

,
C=,= , < .:" " '"'t*:i :

. ' I 1
!5 \\

I "'"'\ " "'":": " "'ak~% . )' " " , / 'A - "1 i , . ~--'"'5N:'
q \

I ,,. |.-· " , , .W ,J,. ,.,.

¢ :,"G>: " ' ' ' "
X" " "~K

, -
^ j

1 \ 4 ~ 3
G'";-" """ : ' ' "4 ·.\ ! '"~rj :>"~~~ ') \'1 i <S>""'""^"" '

t -.. q

) .. ' W

j;i

,K, ,,"' "1 - 2 !,^ '""'"· . :, .
! |f'""":4..,, """'~1 *a49' .':tL ...,,:— I '

" >:»"'
'T'Y""w Yl y

b~ m" '"'

t.
L,,,, i ;":»""-.-....,,., "'">>jZ"""'" ,^ _. . _ . . !

,
>. "' , , .." ' ..."K, , ('"" " " " ""' :"'"

"'1 (("",) "' " ,) """ "-.->

I

:

"' =ij""'""'"' '" ^.;j': ", "C: ::: :.::· !je-"\ " j ~"" .< >7 r
K:"4 ~ "·.b cb, ./' .,*,,.=-'1"" " G7.ga·"r;.c""r>

d >r " 'ZY·X,, \
/ .jr ^ jm::' j

A ~,.,.y. (;is¢:u':i"'3 ' ""'·r , lj. 2 '"..·"" L"!F±">':'":"QD " "" """- t";; I
'\, ·1 . .5 -~,q

, , ,... , ....
"r. .. ·" "'b

\ ,. . ~ " .-

" \ . L. .,-. "" '"" ""'"'" "' " '"
... .

.
.

"\.- -" """""'""



(S3,,
I , ,,1,/

Y-(("j'j{
",?::y '"""""""

'1 "'"---.,/"""" ·- . """'"""

U)))))\'\))
""'E;S,>'::",
I 87"?:d',,::!))

'"b

b.

"""'"' :"""'G,...- 4. 1

'".. '\.... ...\ "·... .' K
G K,

' \ '".

"". 4. .10"""

q> "'
,1' -O
I "" —--

9\

|"1, 10., '""'\? 8
"""jg °":

)": 'J)

,j1

'", 4.

DO '\'\

,/'"4.5,,, gS"' /"'"

')1:i%,,i),,,!)"""'

S'j"?yju':,'
r—

, ./, X. .. \. .....

' 6 1( -- --.,,, "'""::: ! jµ

\Y'i,, r \"'\, "ji
' / " ""::'+,'9 , .
i < — z"""·.,Si""-. ! rs\!/151 4

'-.. ..., 1. ....___- \ -

- .,.,
,

\ >,:y

C">7\ 4. 2 ""\ 13', >\, 4"""\\
:Yk '" ': """"\. 'q,, '""""""A
2y:7 " 4. 5>"'"',,
·,, Yj"' 4. 7-^Q" I-y'"

\
V
\ /

r

\ /



BLADE ARM ASSY

Blade Arm Ass'y 1 KB21Y.05.04 454000013701 Index Lever 1

Blade Arm Ass'y 2 KB21Y.02-02 454000160302 Flatwasher 1

Blade Arm Ass'y 3 KB21Y.05-08 454000170006 Spring, Torsion 1

Blade Arm Ass'y 4 KB51Y.05.01 468030010900 Drive Shaft Assembly 1

Blade Arm Ass'y 4.1 KB51Y.05.01.01 468030011100 Blade Arm 1

Blade Arm Ass'y 4.2 GB/T276 812602031300 Bearing, 6203-2RS 2

Blade Arm Ass'y 4.3 GB/T6176 454009881205 Nut, M12X1.25 1

Blade Arm Ass'y 4.4 KB21Y.01-09 454000160206 Flatwasher 1

Blade Arm Ass'y 4.5 KB21Y.05.01-02 454000160602 Flatwasher 3

Blade Arm Ass'y 4.6 KB21Y.05.01-04 454000090000 Key 1

Blade Arm Ass'y 4.7 KB21Y.05.01-01 454002230000 Drive Shaft 1

Blade Arm Ass'y 4.8 KB21Y.05.01-03 454001280003 Pulley, Half "V" 2

Blade Arm Ass'y 4.9 KB21Y,05-13 454009881102 Nut, M12X1.25 1

Blade Arm Ass'y 4.10 KB51Y.05.01-01 468030160100 Washer 1

Blade Arm Ass'y 5 GB/T6182 804340800066 Nut, MB 1

Blade Arm Ass'y 6 KB21Y.05-06 454000060002 Spring 1

Blade Arm Ass'y 7 GB/T6187.1 804410800066 Nut, MB 3

Blade Arm Ass'y 8 GB/T6182 804340600066 Nut, M6 1

Blade Arm Ass'y g KB31Y.05.03 454020012540 Guide, Belt 1

Blade Arm Ass'y 10 GB/T5789 801310602566 Bolt, M6X25 1

Blade Arm Ass'y 11 GB/T5789 801310501266 Bolt, M5X12 2

Blade Arm Ass'y 12 KB21Y.05-05 454009960450 Cover, Quill Pulley 1

Blade Arm Ass'y 13 KB21Y.01-09 454000160206 Flatwasher 1

Blade Arm Ass'y 14 KB21Y.05-14 454009881302 Nut, M12X1.25 1

Blade Arm Ass'y 15 KB21Y.05-01 454002080008 Blade, Edger 1

Blade Arm Ass'y 16 KB21Y.05-03 454009880202 Bolt, Carriage 3

Blade Arm Ass'y 17 KB21Y-B.05.07 454000015101 Blade Guard, Assembly 1

Blade Arm Ass'y 17.1 KB21Y-B.09-08 454009952300 Label, Blade Danger 1

Blade Arm Ass'y 17.2 For Reference Only For Reference Only Blade Guard 1

Blade Arm Ass'y 18 KB51Y.05-D1 468031270100 Belt 1



1-1

. ._.-.\. . . . .. .. .. , . . . ., .,..J ,,":'"? "'""" " " "\\ '. /' )
,i K7j ..,.,/-' 2 '- 1.' ,. \c7 '\ 25--..,, 1 .-

:" !,," z'"==r" " ="j\, 'ij\

,

17' " /')" " 21

;iZ|';i,:'))")"" l:?);':,l;'))j',)'\\'"| ")i;:,:::i|):i:) ",,',"':';'::\,,

""' ""\, \'\,':,':',?' \\ ' "i) )1) f'"",t'""""" \!j 7" '\)

UP ),)j':)'::,, i, ) I)' ";;,,. _ '","i:.: ')"\,

"^='""\, ""i"""",, "" '"\,,!'""):|, ')))'f""'""iT),)':')

' , i ! L · '-· - " " \ 'i' ,,,,' I':'"",, I) 7 ,1! '", '!°j,'\,, ,, ,,, ))1

14"' ' /", ----- " " "" "\1 " 4
18-

11")/ "'=;jj"= 1\){

u)= \'ji m- gj _-- - q "' '
12-( \,\ ,./ "-- . 12

"m= \ti Vj ""'""Q , m



HANDLE ASSY

Handle Ass'y 1 KB51Y.06.01 468000014100 Upper Handle Assembly 1

Handle Ass'y 1,1 KB21Y 06.01-02 454001220080 Tubing, Foam 1

Handle Ass'y 1,2 KB51Y.06.01-01 468031170124 Upper Handle 1

Handle Ass'y 1.3 KB21Y-B.09-11 454009952500 Label, Start/Stop 1

Handle Ass'y 1.4 KB21Y-B.09-15 454009952700 Label, Wire Warning 1

Handle Ass'y 1.5 KB21Y-B.09-03 454009951800 Label, Cutting Depth 1

Handle Ass'y 2 KB21Y-B.06.03 454001970100 Flameout Wire 1

Handle Ass'y 3 KB21Y.06 01.01 454000013650 Start Lever 1

Handle Ass'y 4 KB21Y.06-13 454000170007 Torsion Spring 1

Handle Ass'y 5 KB21Y.06-12 454009961602 Flatwashcr 1

Handle Ass'y 6 GB/T6182 804340500066 Nut, M5 1

Handle Ass'y 7 QJ1E38QCA-5.9.3-17 384313A13F000 Cable Tie 3

Handle Ass'y 8 XB51Y.02-09 464042340005 Guide, Rope 1

Handle Ass'y g XSSL46A-03-29 210020081400 Nut, 1/4-20 1

Handle Ass'y 10 KB21Y.06-07 454009880905 Bolt 2

Handle Ass'y 11 KB21Y-B.06-06 454001170408 Lower Handle 1

Handle Ass'y 12 GB/T5789 801310801666 Bolt, MBX16 4

Handle Ass'y 13 GB/T6187.1 804410800066 Nut, MB 6

Handle Ass'y 14 KB21Y-B.03.01-01 454001180281 Knob, Wing 2

Handle Ass'y 15 GB/T6182 804340800066 Nut, MB 3

Handle Ass'y 16 KB21Y-B.06.05 454000015000 Nameplate Assembly 1

Handle Ass'y 16.1 KB21Y-B.09-13 454009951500 Label, Warning 1

Handle Ass'y 16.2 For Reference Only For Reference Only Nameplate 1

Handle Ass'y 17 XSSL48A-02.03-02 C5300002K1F001 Hair Pin 2

Handle Ass'y 18 KB21Y.06-08 454002250408 Control Rod 1

Handle Ass'y 19 GB/T5783 801270603266 Bolt, M6X32 2

Handle Ass'y 20 GB/T5783 801270803066 Bolt, M8X3D 1

Handle Ass'y 21 GB/T6187.1 804411000066 Nut, MID 1

Handle Ass'y 22 KB51Y.06-01 468032370108 Depth Selector Plate 1

Handle Ass'y 23 KB21Y.06-03 454009880602 Stud 1

Handle Ass'y 24 KB21Y-B.06-02 454001170508 Depth Adjust Lever 1

Handle Ass'y 25 KB21Y.D6-01 454009980250 Grip, Depth Lever 1



HANDLE ASSY

Handle Ass'y 26 KB21Y.06-05 454000060102 Spring, Compression 1

Handle Ass'y 27 KB21Y-B.06-07 454009881405 Bolt 2

Handle Ass'y 28 GB/T845 805003501266 Screw, ST3.5X12.7 1

Handle Ass'y 29 KB21Y.06-15 454009961500 Clip, Grounding 1

Handle Ass'y 30 KB21Y,06-14 454009980380 Insulator, Operator Control 1

Handle Ass'y 31 GB/T6182 804340600066 Nut, M6 2

Handle Ass'y 32 KB21Y-B.06.06 45400001 5200 Grounding Terminal 1



ENGINE SUB ASSY

Engine Sub-Level Ass'y 1 For Reference Only For Reference Only Air Filter Assembly 1

Engine Sub-Level Ass'y 2 For Reference Only For Reference Only Carburator Assembly 1

Engine Sub-Level Ass'y 3 For Reference Only For Reference Only Cylinder Head Assembly 1

Engine Sub-Level Ass'y 4 For Reference Only For Reference Only Fuel Tank Assembly 1

Engine Sub-Level Ass'y 5 For Reference Only For Reference Only Muffler Assembly 1

Engine Sub-Level Ass'y 6 For Reference Only For Reference Only Centrifugal Governor Assembly 1

Engine Sub-Level Ass'y 7 For Reference Only For Reference Only Piston & Connecting Rod Assembly 1

Engine Sub-Level Ass'y 8 For Reference Only For Reference Only Crankcase Cover Assembly 1

Engine Sub-Level Ass'y 9 For Reference Only For Reference Only Crankcase Assembly 1

Engine Sub-Level Ass'y IS! QJ182QDP.04-03 15116Q01F000 ' Key 1

Engine Sub-Level Ass'y 11 For Reference Only For Reference Only Crankcase Assembly 1

Engine Sub-Level Ass'y 12 For Reference Only For Reference Only Fly Wheel Assembly 1

Engine Sub-Level Ass'y 13 For Reference Only For Reference Only Engine Side Assembly 1

Engine Sub-Level Ass'y 14 ZJ168FJH.11 ,01 168031970100 Grounded Fire Assembly 1

Engine Sub-Level Ass'y 15 QJ168QDJ.11.03 34350K07F000 Ignition Coil 1

Engine Sub-Level Ass'y 16 GB5789-86 801090602563 Bolt 2

Engine Sub-Level Ass'y 17 For Reference Only Foi Reference Only Valve Timing Assembly 1

= \ , : P

,_ "' .^z:=ai-'u7>' "<±~|,b,r~b--m _ ·. '_:.:;...* ..,,.-; '"" (|:|: . m }M
,, ) C' lz,4 _ >" "' " ii

" \,
\

"E'a, "'
N'"j.|. "" " '-· : ,n ·'

,, ,
'< "

- 'S <", ,. ,,"",'""" [ -T ·""' - -7
,,

"" "" " q' ='=W7 "
~4

} pY
.,1! " ' "" "\ r""7 .. - """ g'a " "" —,, '""". """42=3"

-·' ·':.- ~ "t::Et3- " "" ', :""""""""

e,,, ,. , . "E ->'.:X, ,.1

—-~, "" " "· jr ~ I" 0 "'
L'

_ ,, ."" <.,,. "%m m-'"" ..:^"""' a^S'
0 .I ..- . " ':"«¶$ ·bb· i

-d \ 'ry -" "
- ... Q I , 13

r"'"' "' mm;-""" ""Tx "S""- '"" ' « , *"'"-E=m" "" "' 1—·-" 4N.Sk

"4iijli(%y &a"j"") "":""¢'"'";g""-^,[i,. q:i,,%\,»-' ' A'
·~..%'_ .~-y %n" '--- " '--..is",-" -=AL, "-' ""



CRANKCASE COVER ASSY

Crankcase Cover Ass'y 1 GB5787-86 801070803264 Bolt 6

Crankcase Cover Ass'y 2 QJ168QDJ.01.01 26133K07F000 Oil Seal 1

Crankcase Cover Ass'y 3 QJ168QDJ.01-04 168032240100 Dipstick 1

Crankcase Cover Ass'y 4 JF142F.8-5 35100005B31F000 Oil Seal, Dipstick 1

Crankcase Cover Ass'y 5 QJ168QDJ.01-01 14132KO7F000 Cover, Crankcase 1

Crankcase Cover Ass'y 6 GB/T276-94 812016620553 Bearing 1

Crankcase Cover Ass'y 7 QJ168QDJ·01-02 26201 K07F000 Gasket, Crankcase 1

1

.5 -?

-o-°:gE;j:ei-~_ ,
° "tjjjcj ±^$s

° ° """ ° t' ! """" °jD) Q, "=_,
° O , °->£'u -" \_,

o
""""=jgi)

Q \\_7
" ""—:9



CRANKSHAFT ASSY

Crankshaft Ass'y 2 ZJ168FJH 04-08 168030400100 Crankshaft 1

]

\,

tpj

'bp

bp

ri'ck"'"7% ,, y, F, };j

CI' "j: .)1 )))1'-):' '] :" )

K'r.. ,L" . A , 'L" ,L,C

rJ > g
,.- ··(du , -_ "" ~_ .7.j ·r":" \ I)

4j'



PISTON & CONNECTING RODD ASSY

Piston & Connecting Rod Ass'y 1 QJ168QDJ.04.01A 16801K07F100 Piston Ring Assembly 1

Piston & Connecting Rod Ass'y 1.1 For Reference Only For Reference Only Ring, First 1

Piston & Connecting Rod Ass'y 1.2 For Reference Only For Reference Only Ring, Second 1

Piston & Connecting Rod Ass'y 1.3 For Reference Only For Reference Only Oil Ring 1

Piston & Connecting Rod Ass'y 2 QJ168QDJ.04-05 15106K07FQ00 Circlip, Piston Pin 2

Piston & Connecting Rod Ass'y 3 QJ168QDJ.04-04 15105K07F000 Pin, Piston 1

Piston & Connecting Rod Ass'y 4 QJ168QDJ.04-01 15100K07F000 Piston 1

Piston & Connecting Rod Ass'y 5 QJ16BQDJ.04.02 15130K07F000 Connecting Rod Assembly 1

Piston & Connecting Rod Ass'y 5.1 For Reference Only For Reference Only Connecting Rod Body 1

Piston & Connecting Rod Ass'y 5.2 For Reference Only For Reference Only Connccfing Rod Cover 1

Piston & Connecting Rod Ass'y 5.3 For Reference Only For Reference Only Connecting Rod Bolt 2

e~·,»N7 ]

C<J-J ,m>

e7!j<"""""

,_ _ -- """"" '\

'""\!_tS7)-/)))":::-)4)"!/]'""))))))))""\

"' i<> t---"Caj



MUFFLER ASSY

Muffler Ass'y 1 GB/T818-2000 802210501040 Bolt 5

Muffler Ass'y 2 GB/T93 B07000005000 Spring Washer 5

Muffler Ass'y 3 GB/T95 807010005000 Washer 5

Muffler Ass'y 4 ZJ168FJH.08.02A 168030940300 Muffler Cover Assembly 1

Muffler Ass'y 4.1 For Reference Only For Reference Only Muffler Cover 1

Muffler Ass'y 4.2 ZJ151FEH.10-08 151009950100 Label, Hot Surface 1

Muffler Ass'y 5 ZJ168FJH.08.02 168030940200 Muffler 1

Muffler Ass'y 6 ZJ168FJH.08-01 168039960200 Redirector 1

Muffler Ass'y 7 GB/T818-2000 802210400640 Bdt 2

Muffler Ass'y 8 GB/T95 807010004000 Washer 2

~<"<1 "
""> ).· ' ' -.
" 'P "" - -~" '

b

2 a"" " "r~
31 "' " ""+-3

1

,g
t

e5g' .,^ f ,," " 4- :z -— l__ i

L 3 I""' ,,.'
,^ " "r7"

)

, "TP

"' ,, """' \tf

1:'rr::g ,<f:": ""

,,," ·1 1 — - 'tl __ _!, ,_ J_y> UG," "" G
'="~ m

»
-.- --.. '7p,' " '¶

"""'""" " "

", __ _ ' .& .JZ \ 8
"" _y- - ."

""lji'"



AIR FILTER ASSY

Air Filter Ass'y 1 GB62-88 804030600040 Wingnut 2

Air Filter Ass'y 2 GB/T95 807010006000 Washer 1

Air Filter Ass'y 3 QJ168QDJ.07.03A 37113K07F100 Air Filter Cover Assembly 1

Air Filter Ass'y 3.1 For Reference Only For Reference Only Air Filter Cover 1

Air Filter Ass'y 3.2 ZJ1P64FJV.15-19 164049952500 Label, Air Cleaner Maintenance 1

Air Filter Ass'y 4 ZJ168FJH.07.01.01-02 168030100100 Seal Spacer 1

Air Filter Ass'y 5 ZJ16BFJH.07.01.01 168030010900 Air Cleaner Element 1

Air Filter Ass'y 6 ZJ168FJH.07.01-02 168032270300 Air Cleaner Housing 1

Air Filter Ass'y 7 ZJ168FJH.07-02 168030100200 Seat Spacer 1

Air Filter Ass'y 8 QJ168QDJ.07.01 37300 K07F000 Air Cleaner Body 1

Air Filter Ass'y 9 QJ168QDJ.D7-02 26400K07F001 Brcathcr Tube 1

Air Filter Ass'y 10 QJ168QDJ.07.03 37113K07F000 Spacer 1

' "----- " -- -%33 _ ...,
d~ " _ ' - ++_T i""

I ""
' " " " "-= =:="=4=m±""F"r, ]

I
. 4""'µ """i'"' - '-- =µ-' - "<4:'"':;" """ '" ". i,

.~'3. ' -·'.- -.- .. .:. ,.." 'i3tSqu%h'""7m . _,.,,:::"""""" "" '",:., ,,
,, ,, ;, i , ' ., ,,, . j. C-"
a-"- - _ '· '~=,==""'" - "-'·

, '· "_ """ "" " --1. . -:m—--- "" " I
- +=»

m - . .«N4=";»

"__" _"-- · -- .... ,: F<<%~t!~^%4"' ""'.."' ·"m
"" t\ '" \, b, '\

\, . J,m_ '"":,, ., _,==&.,^~ ,~~~3

" """"'"" "_""---· m _..~.---- S—M"i'=-__- .. :g!'b
',,"., t""".—-m==" :":= -r 'i \,'"-_: -' '" -

"'^"'""" "'""-"" "-"--- ~m='^"" "

_
m ~Q " ' _ jmZ -"

" ""'""'"- <'"""; ij"i's:':.,

'"_....-: , -,Z.j"==" t=., ":;jj. t" "qyEz!""±-4L:gigg
:ti [I

_ . , .. — " " "'" ^ ..~. e.L:u'



CARBURETOR ASSY

Carburetor Ass'y 1 ZJ168FJH.09.01 668030570100 Carburetor 1

Carburetor Ass'y 2 ZJ168FJH.09-01 168030320100 Hose, Fuel 1

Carburetor Ass'y 3 PD24J-08-04 32002J02F000 Clamp, Fuel Line, 0 6.5 2

CarburetorAss'y 4 QJ162FL.05.01.07 164040013800 Primer Bulb 1

,/__1
" ,/ ,/—2

,. . /
U,' O,©O

1/J,:":::'=:?\,
,_3

t g t L "^"1 '""
"' ", j \,

"

' 'Y'l

"_--1 /' a

PP

\ .t" · \·. .b

"_3 (" P"

'4



CENTRIFUGAL GOVERNOR ASSY

Centrifugal Governor Ass'y 1 QJ168QDJ.05-01 17581K07F000 Arm 1

Centrifugal Governor Ass'y 2 QJ168QDJ.05-07 17594K07F000 Rod, Tension 1

Centrifugal Governor Ass'y 3 QJ168QDJ.05-06 17593K07F000 Spring 2, Tension 1

Centrifugal Governor Ass'y 4 GB6177 804070610064 Nut 1

Centrifugal Governor Ass'y 5 QJ182QDJ.06-03 17589Q01F920 Bolt, Square 1

Centrifugal Governor Ass'y 6 QJ168QDJ.05-09 17585K07F000 Spacer 2 1

Centrifugal Governor Ass'y 7 QJ182QDP.06-02 17590Q01F000 Hair Pin 1

Centrifugal Governor Ass'y 8 QJ168QDJ.05-03 17582K07F000 Governor Crank 1

Centrifugal Governor Ass'y 9 QJ166QDK.06-03 17584L01F000 Spacer 1 1

Centrifugal Governor Ass'y 10 QJ168QDJ.05-04 17627K07F000 Pin 1

Centrifugal Governor Ass'y 11 QJ166QDK.01-02 26146L01F000 Circlip 1

Centrifugal Governor Ass'y 12 QJ 168QDJ.05.02-01 17587K07F000 Body, Centrifugal Governer 1

Centrifugal Governor Ass'y 13 QJ168QDJ.05.02-03 17588K07F000 Pawl 2

Centrifugal Governor Ass'y 14 QJ168QDJ.05.02-02 17591K07F000 " Pin 2

Centrifugal Governor Ass'y 15 QJ168QDJ.05-08 17586K07F000 Spacer 3 1

Centrifugal Governor Ass'y 16 QJ168QDJ 05-02 17583K07F000 Cover, Push Rod 1

Centrifugal Governor Ass'y 17 QJ168QDJ-2.02-01 17592K11F000 Spring 1, Tension 1

Centrifugal Governor Ass'y 18 GB5789-86 801090601064 Bolt 1

Centrifugal Governor Ass'y 19 QJ168QDJ-2.02.01 17550K11F000 RPM Adj Mechanism 1

Centrifugal Governor Ass'y 20 GB5789-86 801090602064 Bolt 2

m . ...
,=-·- - - " " " " ,, .~-'· ' ' t ·' jm@ .

-.--=' ' -· . , ,, ,..,
",>"""""" "

^~

I' "4:"' t

""<" <,^ t'<,; EZ±:Z?3""" K> ,,
.· ,· " "

"
-.... '""'" C UI E 'b

' K.<' '·%

.a
6 - '"H, "'t .-:S±. "KW' ,-5N=t,., ,

" "" ~A> "<

<» ·> """· I -f·.

~&'S7: n"'-^—"'""" "": ' .
:'- " 'U>"¥'" ~ '""

""""""""'"""" ' '"" :GL">' ·""~~ ' "'
, ,T .'1 ,·+

·a
- ·"7i7-X

I S — -- — ~ ~ .·r' ' ---—.--_— 'L ".
"'<;'-.

i
I d% "" '



FLY WHEEL ASSY

Fly Wheel Ass'y 1 QJ168QDJ.04-06 15230K07F000 Nut, Clamp 1

Fly Wheel Ass'y 2 QJ168QDJ.04-10 17403K07F000 Start-Up Ratchet Gear 1

Fly Wheel Ass'y 3 QJ168QDJ.04-11 34381K07F000 Fan Wheel 1

Fly Wheel Ass'y 4 QJ16BQDJ.04.03 34309K07F000 Flying Whee) 1

4 '"\>,,_—" -:."_ —"m

,i")j7 """" "-L""< r a,,_,

>,

A" 1\J\y)):))))
<i% ":%"~gtg- a, ·, ';=

" "q

"\_ , "" _

G
\ ,



FUEL TANK ASSY

Fuel Tank Ass'y 1 QJ168QDJ.10 02 32133K07F000 Fuel Tank Cap 1

Fuel Tank Ass'y 2 QJ168QDJ.10.02.01 32138K07F000 Filter Net 1

Fuel Tank Ass'y 3 ZJ168FJH.10 04 168030990100 Fuel Tank 1

Fucl Tank Ass'y 4 GB6177 804070610064 Nut 2

Fuel Tank Ass'y 5 QJ168QDJ.10.01 32145K07F000 Fuel Line Fitting / Filter 1

Fuel Tank Ass'y 6 P23-08-15 32134H03F000 Circlip 2

Fuel Tank Ass'y 7 QJ168QDJ.10.03-01 32135K07F000 Fuel Line 1

Fuel Tank Ass'y 8 QJ168QDJ.10.03-02 32238K07F000 Sleeve, Protecting 1

Fuel Tank Ass'y 9 WJF1E40MB.09-02 36002BOOY000 Washer, Shock Absorbing 2

' " ism3"'
r —···- - .

,,3. -.:...:..,,.!'.J ,. ,.,,..-

_
""'

_=_ _
pj'S'

' _"-= · ·

X
" ^ ' ' . "'. m." j

-—=."— .""" " " — __
_ "a

"""rE:====
_ "

7 " ""~~.,

..,

, , , b«':$£j7i"m.. , "= "L=^S
©)-z·'-"~9

^. "~ . . :"7 " """ "~""~b =="'"" ==:::" " " r _ ., . ^ """""'"" — "' " C.; "J3i,,!%>" 'i



ENGINE SIDE ASSY

Engine Side Ass'y 1 ZJ168FJH.06 168030010400 Starter Assembly 1
Ugine Sidc Ass'y 1.1 QJ168QDJ.06-05 17180K07F000 Screw . 1
Engine Side Ass'y 1.2 QJ168QDJ.06-06 17156K07F000 Circlip 1
Engine Side Ass'y 1.3 QJ168QDJ.06-04 17157K07F000 Guide Pan 1
Engine Side Ass'y 1.4 QJ168QDJ.06-01 17158K07F000 Ratchet 2
Engine Side Ass'y 1.5 QJ168QDJ.06-02 17162K07F000 Compression Spring 2
Engine Side Ass'y 1.6 QJ168QDJ.06-03 17155K07F000 Spool 1
Engine Side Ass'y 1.7 QJ168QDJ.06-07 17152K07F000 Wind Spring 1
Engine Side Ass'y 1.8 GB5789-86 801090608064 Bolt 3
Engine Side Ass'y 1.9 JF168FLH-15.03.01 17170K07F000 Starter Cover 1
Engine Side Ass'y 1.10 ZJ168FJH.06.01-01 168031210100 Starter Rope 1
Engine Side Ass'y 1.11 QJ1P64.11-1 181051C03000 Handle, Recoil Starter 1
Engine Side Ass'y 2 ZJ168FJH.06.02 168030011100 Engine Sidc CoverAssembly 1
Engine Side Ass'y 2.1 For Reference Oniy For Refercncc Only Engine Side Cover 1
Engine Side Ass'y 2.2 ZJ168FJH.12-01 168039950100 Label, Primer 1
Engine Side Ass'y 2.3 JF168FJH.12-02 168019951200 Label, EPA 1
Engine Side Ass'y 3 GB5789-86 801090601064 Bolt 6
Engine Side Ass'y 4 QJ168QDJ.06.02.01 17178K07F002 Shield 1 1
Engine Side Ass'y 5 GB5789-86 801090601464 Bolt 1
Engino Side Ass'y 6 QJ168QDJ.06 02-01 17178K07F001 Sh ield 2 1
Engine Side Ass'y 7 QJ168QDJ.06.02.01-03 17188K07F000 Plug 1

.>m. "p

"ii"" 4 ".,,7'7" " '" '""+· " "="7A3q"7 ,?""

' ?myzAu<":
»

" """"-—+ "?ua":¢ ""'" Pt

""7,, """"~~4> :"" ':: ,,,, :_··=_"="'"""::" I"" J I

r"q^='""" ' _,µ=::·:=G.' '7~'"' ' '"±":.Z '.!;E?,,
—,,< '\::':t:"="" ,,"":;:'± "-.,AEE±: "· - '"' " -"-- -.

E.m

X p" _ = ""1_ .. ] .~~-""""" i m

." "" "" " r¶ - : @r::: :" m

-k. _ : P ,W .^ "a _ E>
. -- '="-""""' ==-

" "'
~ .

A- - " · " p"E' ' .A. A. "¶. .
+-r ~mt- . "' : "P _ A- U >

h"

" -" "" ",,e=my{F:¢?
"' - 2? W -- r. t1;S»'6*, '^ - ""

' "" '-Cp 1_4. . - - .. :='· . n
_ Q 3

J



CYLINDER HEAD ASSY

Cyiinder Head Ass'y 1 QJ168QDJ.02.02 30707K07F000 Gasket, Cylinder Head 1
Cylinder Head Ass'y 2 GB5787-86 801070806064 Bolt, Cylinder Head 4
Cylinder Head Ass'y 3 QJ168QDJ.02.01-05 30110K07F000 Ring, Intake Valve 1
Cylinder Head Ass'y 4 QJ168QDJ.02.01-06 30109K07F000 Canal, Intake Valve 1
Cylinder Head Ass'y 5 QJ168QDJ.02.01-02 30206K07F000 Ring, Exhaust Valve 1
Cylindcr Head Ass'y 6 QJ168QDJ.02.01-03 30207K07F000 Canal, Exhaust Valve 1
Cyiinder Head Ass'y 7 QJ168QDJ.02.01-04 30216K07F000 Washer, Stop 1
Cylinder Head Ass'y 8 GB6177 804070610064 Nut 2
Cyiinder Head Ass'y g QJ168QDJ.02-03 30520K07F000 Double End Stud 2
Cylinder Head Ass'y 10 QJ168QDJ.02-05 30715K07F000 Gasket, Intake 1 1
Cylinder Head AssY 11 QJ168QDJ.02-02 30516K07F000 Spacer, Heat |nsu|ating 1
Cylinder Head ASSY 12 QJ168QDJ.02-04 30715K07F001 Gasket, Intake 2 1
Cylinder Head Ass'y 13 QJ168QDJ.02.01-01 30501K07F000 Cylinder Head 1
Cyhnder Head Ass'y 14 QJ168QDJ.02-06 30702K07FOO(J Gasket, Cylinder Head Cover 1
Cyiincier Head Ass'y 15 QJ168QDJ.02.03 30700K07F000 Cylinder Head Cover 1
Cylinder Head Ass'y 16 GB5789-86 801090601464 Bolt 4
Cylinder Head Ass'y 17 QJ1E50FMG.1.2 30506G15F910 Spark Plug 1
Cylinder Head Ass'y 18 GB6170 804000812564 Nut 2
Cyiincier Head Ass'y 19 QJ168QDJ.02-07 30521K07F000 Double End Stud 2
Cyiincier Head Ass'y 20 QJ168QDJ.02-01 36101K07F000 Gasket Exhaust 1

wZj L "

C7= Hit; ",">7" " 1 'Cj

1 "S' ""'" "4"= , " sig, %5"

"'""""'"Es '"'" m "] 23

1 '5 - -- ---.-._. . ' ~ "

, , ""

,^-: - "=""<> ""1

".. <:m+··~""·"" ,+~'- - - . .. .__ . _ _ _ _
I '5 _"" "' ·

._ ~_= ' . , , ,:SCm. --. -
1 CP

. , """"""r := '~2~" " =",: <"g < .

9 ,,1 (S -~ F- ":

· "~.=, _,,,s=3 <"""

""' ,, :": q(jjI

:3 —=. . _ 1'~. " 'sj. . 'F":_ . ~ mZS=---- · ""'
"~, " " "e '." r . "mc== ' -L' ."_ ggLa _ · '" ' 'Gy""~0 _.--- ""% -—- .-F- H arr" 6 '" " '0·- """ """"" "

,. ., .,.,. ,---- P:' f' ,r""" Z==--- :SL :Z ""' 4 I

X

"P"' ··>

3 --- · · ·1" "" G """." '"< "

7

I%:""::^db , 'Y+
> .

., "0

' ...

g,E

,F

1 "' "



VALVE TIMING ASSY

Valve Timing Ass'y 1 QJ166QDK.03-11 30302L01 FOOD Nut, Valve Clearance Adjustment 2

Valve Timing Ass'y 2 QJ182QDP.D3-D7 30313Q01F000 Buttonhead, Arm 2

Valve Timing Ass'y 3 QJ168QDJ.03-09 30301K07F000 Arm 2

Valve Timing Ass'y 4 QJ168QDJ.03-02 30214K07F000 Cap, Exhaust Rod 1

Valve Timing Ass'y 5 QJ168QDJ.03-10 30203K07F000 Upper Retainer, Exhaust Valve Spring 1

Valve Timing Ass'y 6 QJ168QDJ.03-07 30101K07F930 Spring, Valve 2

Valve Timing Ass'y 7 QJ168QDJ.03-05 30201K07F000 Valve, Exhaust 1

Valve Timing Ass'y 8 QJ168QDJ.03.04 30240K07F000 Guide Plate, Connecting Stud 1

Valve Timing Ass'y 9 QJ16BQDJ.03.02 30230K07F000 Rod, Connecting 2

Valve Timing Ass'y 10 QJ168QDJ.03-08 30106K07F000 Upper Retainer, Intake Valve Spring 1

Valve Timing Ass'y 11 QJ182QDP.03-04 30303Q01F930 Adjusting Stud, Valve Clearance 2

Valve Timing Ass'y 12 QJ168QDJ.03-06 30103K07F000 Valve, Intake 1

Valve Timing Ass'y 13 QJ168QDJ.03-01 30312K07F000 Stud, Connecting 2

Valve Timing Ass'y 14 QJ168QDJ.03.01 30400K07F000 Camshaft 1

Valve Timing Ass'y 15 QJ1P64.02.01 30104K07F000 Oil Seal, Valve 1

'"""""""-&, """"ij '"?3-- "1_,:'
T""-::9~, ,, " 'L" %a--"":"'

"—\3 '""7,-6 "iUu_:' .),: ,
a.""" " '-"" '""itiii:% :::

,,«



Crankcase Ass'y 1 QJ168QDJ.01.02 26001K07F000 Crankcase Body 1

Crankcase Ass'y 2 157.3- 8 26218J01F000 Guide Dowel 2

Crankcase Ass'y 3 GB/T276－94 B12016620553 Bearing 1

Crankcase Ass'y 4 QJ166QDK.01-06 26202L01F000 Drain Plug 2

Crankcase Ass'y 5 QJ166QDK.01-07 26204L01F000 Washer, Drain Plug 2

Crankcase Ass'y 6 QJ168QDJ.01.01 26133K07F000 Oil Seal 1

Crankcase Ass'y 7 157.4-6 26208J01F000 Guide Dowel 2

Crankcase Ass'y 8 GB5789-86 B01090602564 Bolt 1

CRANKCASE ASSY


	POWER PRODUCT MENU
	Cover Page
	Engine Assy
	Frame Assy
	Rear Wheel Assy
	Adjust Rear Wheel Assy 
	Front Wheel Assy
	Quill Arm Assy
	Blade Arm Assy
	Parts List

	Handle Assy
	Parts List
	Parts List

	Engine Sub Assy
	Crank Case Cover
	Crankshaft
	Piston & Rod
	Muffler Assy
	Air Filter Assy

	Carburetor
	CentrifugAl Governor Assy
	Flywheel Assy
	Fuel Tank Assy
	Engine Side Assy
	Cylinder Head Assy
	Valve Timing Assy
	Crankcase Assy

